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R 5 H PriE Rl P
Test Iltem Specification Test Result
T (4t 45 @ OK
Appearanc White Crystalline Powder
e
=)
R >99.5% 99.9%
Assay
wEtE (1M in H20) Joth, i OK
Solubility Colorless,clear
BR P 240 (20°C) 7477 75
PKa o '
e <10ppm PASS
Heavy metals (Pb)
L <5ppm PASS
Heavy metals (Fe)
hiL R <0.05% PASS
Sulfate
Kipekia <0.1% OK
Residue on Ignition
TR E (105 C,3h) <0.5% 0.35%
Loss on drying ' '
24 Se/250nm(1mol/L, 1cm) <02 0.086
ultraviolet absorbance o '
2 AN FE260nm(1mol/L, 1em) <05 0.06
Ultraviolet Absorbance o '
NI £ /280nm(1mol/L, 1cm) <05 0.05
Ultraviolet Absorbance o '
A 5 /440nm(1mol/L, 1cm) <0.2 0.08
ultraviolet absorbance o '
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